ol i R PASC A 7 R 2 |

% SHANGHAI SUNYOUNG INDUSTRIAL CO., LTD.

Address: H Part, Building I, Mo, 700 Gonglu Foad, Pudong
Mew Area, Shanghai Frnail: sales@sunyoutgint. cotm
TEL/FAR: +36-021-52042910 WWW. sunyoungint. com

CERTIFICATE OF ANALYSIS

AR

i 4% (Product Name): i% fif i DA-6

fit¥x(Batch No.): _ 20110302

16 FEHEE (Sample Quantity): 100g

Kyl A5 E( Test Standard):  Q/XL006-2002

¥ (Batch Quantity): 2000kgs

Wl = 2 (Test Date): March.
Kyl H 3(Test Date): March. 5 2011
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Test Item Specification Test Result
# 5 (Content) =98% 99.1%

SREEREIN SREERELN
AW (Appearance)

white crystal white crystal
145 15 (Melting point) 170-172°C 170°C
Y55k i (Residues after Ignition) < 0.1% 0.085%
T4 2K ¥ (Loss on drying) < 1% 0.72%

40,255 )i e (Package Quality) &4% Qualified

Conclusion This batch goods are qualified
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